


Guiding Principles in the Design and Operation of a 
Wastewater Sludge Digestion Plant with Biogas and  

Power Generation 
 

 

 

 

Marlene vd Merwe-Botha, Karl Juncker, André Visser, Robert Boyd 
 

 

 

 

 

Report to the 

Water Research Commisison 

 

by 

 

Water Group Holdings (Pty) Ltd. & WEC Projects (Pty) Ltd. 

 

 

 

 

 

 

 

 

WRC Report No. TT 681/16 

September 2016 

  



ii 
 

Obtainable from 
 
Water Research Commission 
Private Bag X03 
GEZINA, 0031 
 
orders@wrc.org.za or download from www.wrc.org.za  
 
The publication of this report emanates from a project entitled Guiding principles and the design and 
operation of a wastewater sludge digestion plant with biogas and power generation (WRC Project 
No. K5/2478 
 
 
 
 
 
 
 
 
 
 
 
 
 

DISCLAIMER 
This report has been reviewed by the Water Research commission (WRC) and approved for 

publication.  Approval does not signify that the contents necessarily reflect the views and policies of 
the WRC nor does mention of trade names or commercial products constitute endorsement or 

recommendation for use. 
 
 

 

 

 

 

 

 

 

 

 

 

ISBN 978-1-4312-0837-1 
Printed in the Republic of South Africa 
 
© Water Research Commission  



iii 
 

 

 

 

 

 

 

 

 

 

THIS REPORT IS DEDICATED TO SHAUN DEACON 
 

In memory and as tribute to Shaun Deacon, an excellent 
professional considered by most of his peers as the best 
specialist of wastewater treatment in South Africa with excellent 
vision of both financial and technical issues – a rare combination 
in the sector, this report is dedicated. 

Never satisfied with the status quo, stagnation was not an 
option, only continuous improvement.  He had the amazing 
ability to see things clearly, to sort through the clutter greyness 
and ambiguity. A courageous, decisive and strong decision-maker 
who put theory into sustainable practice. 

The go-to man for wastewater in Johannesburg Water, many would say in South Africa.  All the 
papers and articles that he authored or co-authored were for the purpose of knowledge sharing.  
Glory and self-aggrandisement did not enter into it. 

This research project was conceptualised by Shaun Deacon, who completed his life journey before 
being able to see this work to the end. Without Shaun, the Northern Works CHP plant, this research 
study and its findings would not have realised. He was instrumental in the production of the 
Standards Documents as the basis of design of wastewater treatment plants to assist future 
generations. His teachings and emphasis on the integrated management of the entire sludge 
treatment value chain and caution against handling sludge process units in isolation set a benchmark 
for the South African wastewater sector.  

His work ethics and legacy is carried forward in the work of many engineers and scientists in the 
country. 

 

 

 

 

  



iv 
 

 

 

 



v 
 

EXECUTIVE SUMMARY 
 

Background  

The South African industry is widely acknowledged for its excellence in process design. However, 
some disconnect have been identified between the work of the design engineer, the process 
manager and the process controller (Deacon & Louw, 2013). Opportunity presents itself to align the 
work of the Process Designer, who considers design criteria but often exclude operational 
optimisation of the system, and the Process Manager, who may lack design knowledge but are well 
conversed with operation of the plants.   

This study aims to not only align and optimise the process design and operation, but also to unlock 
the opportunities presented by integrated- and advanced sludge treatment methodologies. One of 
the value adds of sludge treatment is the generation of energy, which is gaining interest as the price 
of electricity increases and interrupted supply impact on the ability of treatment facilities to meet 
regulatory targets.  Anaerobic digestion, coupled with Combined Heat and Power generation is 
becoming an attractive technology. The study explores the case of the City of Johannesburg’s full-
scale CHP installation.  

Scope of Study 

This research study departs from the premises that:  

• sludge is a recoverable resource that can be developed; 

• sludge treatment is a consecutive and interdependent process which, if one process unit fails, 
the entire production chain is compromised; and  

• understanding the link between the design criteria, the operational criteria and performance 
measurement of each process unit, will build capacity on various levels.  

The purpose of the project is to: 

• provide a practical guideline for the design and operation of a sludge treatment plant, with 
enhanced CHP generation; and  

• identify and quantify the opportunities to replicate this approach across the South African 
industry, at municipal WWTW which already incorporate anaerobic digestion.  

Local and international references 

Interviews with professional engineers that design and construct sludge treatment facilities in South 
Africa, indicated that: 

• South African engineers do not follow any specific or prescribed local- or international design 
standard for wastewater or sludge process design. 

• Engineering design is typically based on ‘in-house’ preference and design criteria which are 
regarded as proprietary. 

• Larger municipalities tend to base their preference for design on previous experience with 
systems and processes that had, or not, worked in the past. Existing plants thereby often 
becomes the basis or the design standard prescribed by the client to the engineer.  

• Suppliers of equipment are typically prescriptive regarding the sludge handling practice and 
designs are often done to accommodate the supplier’s requirements and specification, which 
then become the design standard. 

• Local engineers often revert back to textbooks such as Metcalf and Eddy (‘Wastewater 
Engineering Treatment and Reuse’) to source typical design parameters for use as guideline.  

  



vi 
 

Johannesburg Northern Works as case study  

The City of Johannesburg and Johannesburg Water identified the rising cost in electricity, 
interrupted power supply via ESKOM’s load shedding practices, and the need to comply with Class 
A1a biosolids as primary risk to the City’s wastewater business. The City embarked upon a strategy 
to develop the potential value of wastewater as a resource, by establishing an integrated sludge 
management plan that incorporated the optimisation of the various sludge handling process units, 
combined with the implementation of beneficiation processes such as CHP, phosphate recovery and 
sludge beneficiation.  

By the time of approval of the strategy (2013), Johannesburg Water treated 998 Ml, 249 dry tons of 
sludge and consumed 17.5 MW electricity per hour at 6 WWTW. It was estimated that the five large 
WWTW had the potential to generate 9.5 MW through CHP and electricity by optimising the overall 
sludge treatment efficiency. This would reduce the electrical power requirement by 54% and have 
amounted to a saving of about R160 million per year by 2020. 

The Northern WWTW serves a population of 1 058 000 people and has an ADWF design capacity of 
435 Ml/day, receiving 420 Ml/day.  The WULA requires the plant to discharge an effluent quality 
which meets Special Limits (P of <1 mg/l) and produce a Class A1a sludge.  

Design Principles  

The Johannesburg Water’s “Project Standards Document: Guidelines for the design of wastewater 
treatment unit processes” contains the norms and standards for the various process units mentioned 
above.  This report provides a Process Flow Diagram and describes the design principles of the 
various process units that are involved in sludge processing: sludge thickening, cell lysis, anaerobic 
digestion, biogas to electrical energy (CHP), struvite (MAP) recovery, solar drying beds, sludge 
composting and offsetting of the final biosolids product.  

Performance versus design expectation  

Operational data from the Johannesburg Northern plant, but also Olifantsvlei WWTW, were 
collected for each process step involved in producing, thickening, conditioning, treating and 
digesting sludge related to the biogas production for the CHP system. Performance was analysed for 
each process unit by considering the sludge quality input to the process unit, the outflow from the 
unit and the expected design performance of each particular process unit. A summary of the results 
are as follow: 

Electro-kinetic cell lysis: Electro-kinetic cell lysis is expected to improve biogas production in the 
order of 10% to 20%.  No data was available to confirm or deny this enhanced biogas production.  

Digester feed: Northern Works have four 2 000 m3 heated and mixed anaerobic digesters for the 
digestion of sludge generated by the plant. The combined elutriated primary and thickened waste 
activated sludge solids concentration in the digester feed was 3.4%, somewhat lower than expected. 

Power potential: The theoretical power available was in the order of 1 200 kWe and thermal power 
in the order of 1 325 kWt if all process steps are optimised. Actual power generated was only 201 
kWe (electrical) and 222 kWt (thermal). Areas identified for improved performance and utilisation of 
this renewable energy source, were the feed sludge solids content, the feed cycle, optimised mixing 
and digester temperature control. 

Struvite precipitation: The ammonia (as N) and phosphate (as P) concentrations in the anaerobic 
digesters indicate that induced struvite precipitation would be phosphate limited and could produce 
approximately 590 kg of mono ammonium phosphate per day.  

Sludge dewatering:  Combined digested primary and WAS sludge mixed with undigested WAS sludge 
is fed to Belt Filter Presses at a solids content of 2-12%. The solids content of the cake varies 
between 11-21% 



vii 
 

Sludge drying and composting:  Compost produced at the plant has been demonstrated to comply 
with the requirements of a class A1a product in terms of the 2006 WRC Sludge Guidelines.  

Mapping of anaerobic digesters and biogas potential at municipal treatment plants:  
Anaerobic digestion is widely applied in the South African wastewater industry for the treatment of 
wastewater solids. Evaluation of the Green Drop data on technologies that are employed for sludge 
treatment (2014) indicated that drying beds are the pre-dominant technology type (353 plants) 
followed by anaerobic digestion (217 plants). From these 217 WWTW, 108 plants confirmed the use 
of anaerobic digestion for the stabilisation and treatment of sludge.  
 
Total biogas production is estimated at 282 671 m3/day, which translates to electrical energy of 657 
765 kWh/day. At a unit cost of 60 cents per kWh electricity, this energy value represent a potential 
saving of R144 million per annum.  

The energy recovery and monetary savings potential can be adjusted upward when considering the 
following improvement and adjustments:  

• Full use of each plant’s design capacity; 
• Upgrading or refurbishing all anaerobic digesters with heating and mixing equipment; 
• Structural refurbishment of anaerobic digesters; and 
• Improved operations of the various sludge handling processes, especially primary settling and 

waste sludge handling from activated sludge plants. 

Biosolids classification  

On average, 3 594 kg primary sludge and 2 289 kg secondary sludge is produced per plant on a daily 
basis, resulting in a total sludge production of 548 302 kg/d primary sludge and 368 917 kg/d 
secondary sludge.  

Twenty-five (25) of the 108 plants confirmed that the final sludge is classified (23%), whereas 77% of 
the plants either did not classify the final sludge or did not provide this information. Of the 23% 
component, the majority of classified biosolids fell in the Class A category (microbial) and in the Class 
1a and 2a categories (stability and pollution). 

Uptake of CHP in South Africa 

‘Minimum feasibility’ is defined as ‘a CHP project with an assumed lifespan of 15 years that will pay 
back the investment including financing cost over the project life cycle of 15 years’. By extrapolation 
of the kWe data of 108 WWTW, the study showed the following feasibility profile:  

• 31 plants (28.7%) do not have sufficient generating capacity (produce < 70 kWe), 
irrespective of the type of financing of loading scenario; 

• 77 plants (71.3%) have a generating capacity of >70 kWe and will potential be feasible for 
CHP uptake, subject to the financing model applied. 

Sector consultation and recommendations from the study  

Research focus 

• The study report be used as a Guideline by municipalities who are in the planning- or design 
stage of a biogas recovery project. 

• The Report serve as guide for best practice in the design, management and monitoring the 
individual processes responsible for sludge handling in South Africa. 

• The data collected during this study on the status of anaerobic digestion and sludge 
classification be expanded, further processed and documented as a separate WRC. 

• Development of a national business case on biogas to energy from WWTW. 
• Development of a detailed business case, including cost benefit analysis, for the Gauteng 

WWTW anaerobic digesters for full-scale biogas to energy/CHP implementation. 



viii 
 

• Further research include for an energy balance to illustrate the actual- and potential energy 
recovery from raw wastewater.  

Regulation focus 

• The Regulator consider the introduction of a compliance standard or guideline for digester 
performance or digestate quality, and deserves equal attention to that of the requirement 
for treated effluent. This is imperative given the link between in efficient sludge treatment 
and the knock-on on final effluent quality. 

• Further research for setting of operational and critical limits and best practice for the 
operation of anaerobic digesters and the monitoring of performance on a continuous basis. 
The inclusion of these as part of the Green Drop 10-year plan bodes well for a positive 
change in the industry. 

• Development of a Guideline to assist municipalities to compile a Sludge Management Plan 
that considers the various sludge handling process units, sludge monitoring and 
management, legal requirements, energy generation potential, greenhouse impacts, best 
practices, performance comparison and benchmarking.  

Operational focus 

• Adoption of best practice and optimization of biogas production through optimisation of the 
various process units. The current study showed that the majority of municipalities do not 
operate or monitor sludge management according to best practice, which impact negatively 
on biogas yield and quality; 

• Upskilling of operating skills, especially focussing on: 
o infrastructure to enable and maintain effective process control with regard to pH, VFAs, 

alkalinity and temperature 
o facilities to thicken feed sludge to optimal solids concentration  
o feed sludge flow monitoring per digester and appropriate feed distribution 
o quantitative and qualitative biogas monitoring per digester to ensure a healthy process 

as well as to optimise digester feeding and mixing strategies while maximising biogas 
production. 

Strategic focus  

• Raising awareness on the value proposition for biogas recovery at municipal plants in South 
Africa, as well as the constraints perceived by municipalities hampering the uptake of CHP 
technology in the municipal environment. 

• Quantifying the impact of unused biogas as a greenhouse gas and the potential contribution 
of SA wastewater treatment plants towards the climate change debate. 

• Communicating the CHP development minimum requirements at WWTW for biogas to 
energy potential. 

• Informing policy and strategy, as well as the regulation and legislation pertaining to energy 
recovery, sludge management, appropriate technology selection and licensing (water use 
[...]
PO4 = 0 mg/l 98.69 PO4 114 91 [kg/h] 46.1

NH4
[mg/l] 1 800 Dose (kg) 90.00 NH4 1 575 12 [ton/day] 1.1

Digester

Storage Tank Dewatering

MgCL2 - Dose
[kg/h] (30%-Lsg.)

Values after Aiprex
[mg/l]

MAP
(im Schlammkuchen)

Molecular Weight [g/mol]:
Percentile [%]:



 

73 
 

• Belt presses have a lower cationic polymer dosage rate (4 kg/dry ton) and ease of operation and 
maintenance. 

Johannesburg Water’s design specifications for belt filter presses prescribe that the equipment shall 
be designed for continuous operation (365 days per year and 24 hours per day), a minimum of a 12 
year life, minimum maintenance and operation costs and ease of maintenance and parts inter-
changeability.  

Specific performance requirement of the belt filter press equipment include: 

• The sludge feed stream will have a solid content between 2 per cent and 6 per cent by mass.  
Sludge will be fed to the press at a rate of between 650 and 900 kg dry solids per hour. 

 
• A minimum Dry solids content of 18 per cent for the digested sludge is required to be achieved 

by the presses.   
 
• Flocculent dosing must not exceed 4.5 kg per ton of dry solids.   
 
• The belt filter press unit shall have an effective belt width of 2.0 m.  
 
• To operate without undue vibration and excessive noise.  Maximum of 84dBA measured at 1 

metre from operating equipment. 
 

• Filtrate and wash water effluent quality shall be that the suspended solids (SS) content does not 
exceed 300 mg/l and 1 000 mg/l, respectively. 
 

• The belt press design shall incorporate a large gravity dewatering section to pre-thicken the 
sludge prior to entering the press stages of the dewatering section.   
 

• The pressure dewatering section shall comprise no less than 10 dewatering pressure rollers of 
adequate size (minimum diameter of the pressure rollers shall be 215 mm). The pressure rollers 
shall be designed using a minimum design load of 10 Newton per linear millimetre with a 
maximum deflection of 1 mm per metre of roller length. 
 

• The press shall be a robust unit incorporating stainless steel rollers, filtrate collection trays and 
sump, as well as a sludge inlet distribution and flocculation system with a stainless steel sludge 
distribution chute.  
 

• The press unit offered shall be totally enclosed on all sides (including the gravity filtration 
section), and suitable for operation under a negative pressure. 

Johannesburg Water has placed significant value on the competency, reference and reliability of the 
equipment supplier.  

 

3.4.7 Solar Drying Beds  
Dewatered sludge cake which is properly digested and stabilised comes off the belt presses at 
around 18%DS content. This sludge needs to be further dried and managed in order to achieve a 
suitably disposable biosolids in terms of the Sludge Disposal Guidelines (WRC, 2006 & 2009). 

Johannesburg Water further dries their sludge on open-air solar drying beds. All the Johannesburg 
Water works have solar drying beds which are large open-air concrete slabs on which the dewatered 
sludge is spread and allowed to dry in the wind and the sun. 



 

74 
 

 
Figure 21: Open air solar drying at the NWWTW 

Johannesburg has a dry climate with low rainfall, which greatly benefits the solar drying process. 

The sludge does need to be turned and aerated on a regular basis and this is done by sludge 
turners/aerators which are mechanically driven plant with a large rotating drum in front which lifts, 
aerates and spreads the sludge on the drying beds. 

Solar sludge drying rate is dependent on the season and atmospheric conditions however a sludge 
dryness from 18% DS to >60% DS could be achieved in 3 to 4 weeks. 

Figure 22: Sludge DS of 70% achieved at NWWTW 

Figure 23: Recent acquisition of tractor-
mounted sludge turners with lower capital 
costs, fuel consumption, local service backup 
and parts availability. 

 

3.4.8 Sludge composting  
Sludge dried to the required total solids concentration allows for the sludge to be heaped to 
approximately 3 m without the heap slumping or forming of anaerobic clods. Particle sizes range 



 

75 
 

from 5-50 mm which provides adequate structure and balance between porosity (air space within 
the composting mass) and texture (available surface area for aerobic microbial activity). Passive air 
movement is achieved throughout the heap. At 60%DS, rapid uncontrolled heating of the heap to 
>60oC is typically found which causes loss of moisture and slowing the microbial-based composting 
process.  

Under the required conditions, temperature in the heaps rise rapidly to 40-50oC. Upon reaching an 
average temperature of >60oC, the heaps are completely broken down and rebuilt using a front end 
loader. Anaerobic sludge clods are broken up using the mechanical turner. After rebuilding, 
temperatures rise to the required average temperature and the process is repeated. The composting 
period is complete once the heap has complied with the Option 5 stability requirements of the 
Sludge Guidelines, i.e. minimum temperature of 400C with a daily average of 450C or higher for 14 
days. Samples are taken for laboratory analysis and heaps that comply with the Sludge Guideline 
requirements for 
microbiological class 1 are 
screened through a 15 mm 
mesh before curing. 
Satisfactory stabilisation of 
the final biosolids product is 
achieved when the %VS 
reached <0.45 kg/kg DS 
after curing.     

 

 

 

Figure 24: Composting of sludge without a bulking agent. 

The control of temperature and moisture content, at between 45% DS (start) and 65% DS (end), is 
essential for the success of the composting process. The final curing stage ensures that the final 
product does not cause either an odour or vector attraction problem. With C:N ratios below 20:1, 
the available carbon is fully utilised without stabilising all of the nitrogen.  The excess nitrogen is 
then lost to the atmosphere as ammonia or nitrous oxide.  

The windrows on the drying beds are formed parallel with the prevailing wind direction to ensure 
that the entire length of the windrow is exposed to the evaporative drying effect of the wind.  The 
slope of the drying bed for drainage of surface water when it rains is in the same direction to limit 
ponding between windrows.  The contaminated run off gravitates to emergency dams which 
recycles back to the inlet works. 

 

3.4.9 Compost offset 
The vast experience by Johannesburg Water in terms of sludge composting using a bulking agent, 
disposal of dewatered sludge cake on private farmland, and solar drying with composting, allows for 
a comparison of various operational costs of each operation. The following operational cost 
comparison, serve as indicative costing against which offsets can be derived:   

  



 

76 
 

Table 17: Cost to treat and transport sludge during 2009 (actual) and 2015 (calculated): 

Sludge handling option R/ton sludge treated or 
transported: actual 2009 cost 

R/ton sludge treated or 
transported: 2015 cost 
calculated* 

Composting using a bulking 
agent R560 (treated) R988 

Remote farm disposal R360 (transported) R634 
Solar drying/composting + land 
disposal R270  (treated) R475 

*escalated at 10% per year 

Compost produced at Northern Works is registered with the Department of Agriculture as a 
biosolids/fertilizer and sold to a private agent through the normal public tender procedure. This 
offsetting enables some of the production costs to be recovered. The operating costs for composting 
using a bulking agent, includes costs recovered by the sale of the compost to the private agent.  

 

  



 

77 
 

CHAPTER 4: FULL-SCALE PLANT PERFORMANCE ANALYSIS  
Operational data from mainly the Johannesburg Northern plant, but also Olifantsvlei WWTW, were 
collected for each process step involved in producing, thickening, conditioning, treating and 
digesting sludge related to the biogas production for the Combined Heat and Power (CHP). 
Performance was analysed for each process unit by considering the sludge quality input to the 
process unit, the outflow from the unit and the expected design performance of each particular 
process unit (as described under Chapters 2 and 3).  

The data was used to make conclusions in terms of the following study objectives:  

• evaluate the performance of sludge digestion, biogas production and electrical power 
generation in a full-scale CHP plant; 

• assess the recovery of struvite crystals formed after the digestion process for use as a 
slow release fertiliser and prevent potential blockages in downstream digested sludge 
treatment plant and equipment; 

• share operational good practice to prevent high concentrations of Nitrogen and 
Phosphorus from dewatered sludge filtrate being recycled back to the bioreactors, 
causing effluent non-compliance; 

• illustrate the value of thickening sludge prior to the digestion phase, where higher volatile 
solids loading rates are used to ensure sufficient digester capacity for sludge treatment; 
and 

• illustrate how sludge stabilisation such as solar drying and composting, as well as final 
screening of digested sludge, produces an A1a class final biosolids product which complies 
with the 2006 WRC Sludge Guidelines. 

 

4.1 JOHANNESBURG NORTH WASTEWATER TREATMENT PLANT 
Each of the operational units 3, 4 and 5 on the Johannesburg Northern plant are served by a central 
head of works for screening and degritting. The main treatment stream for each of the units consist 
of the following basic process configuration: 

• Primary settling tanks. 
o Primary sludge to fermenters. 
o Elutriate/supernatant to activated sludge reactors. 
o Elutriated primary sludge thickened before transfer to anaerobic digesters. 

• Balancing tanks. 
• Biological nutrient removal activated sludge reactors. 
• Activated sludge reactor; controlled on mixed liquor suspended solids (MLSS) concentration. 

o Waste activated sludge (WAS) is routed to the waste sludge gravity thickeners. 
o WAS is thickened to a target thickness of 3% solids. 
o Thickened WAS from unit 3 is routed to a central WAS sludge sump, while unit 4 and 5 WAS 

is routed to the RAW sludge sump where it is mixed with fermented primary sludge before it 
is pumped directly to the anaerobic digesters. 

• Clarifiers with return activated sludge to the reactor. 
• Disinfection with chlorine and retention in a chlorine contact tank. 



 

78 
 

 
Figure 25: Layout of the Johannesburg Northern Works 

WAS collected in the WAS sump is pumped through two electro-kinetic disintegrator units at a 
combined rate of 30 l/s in order to improve biodegradability and biogas production. Disintegrated 
WAS is transferred to the raw sludge sump from where it is mixed with fermented primary sludge as 
well as other WAS streams that bypass the disintegration step. From this sump, sludge is pumped to 
four heated and mixed anaerobic digesters. Digested sludge is returned to the dewatering sludge 
sump from where it is routed to the belt filter presses.  

During the investigated period the average load on Northern Works was estimated as: 

• Average flow 395 Ml/d 
• Average COD 450 mg/l 
• Average Suspended Solids 200 mg/l 

This loading is theoretically capable of producing sufficient biogas to generate electrical power in the 
order of 1 200 kWe and thermal power in the order of 1 325 kWt if all process steps are optimised. 
The average electrical power generated over this period was however only 201 kWe (electrical) and 
thermal power was 222 kWt. It is estimated that heating power of approximately 400 to 900 kWt is 
required to keep the anaerobic digester heat maintained in the mesophilic range, depending on 
operating conditions. This resulted in the anaerobic digesters operating at temperatures below the 
mesophilic range with reduced efficiency. 

 

4.1.1 Performance Analysis of Sludge Thickening 
Northern Works units 3 to 5 make extensive use of fermenters for the dual purpose of VFA 
generation and primary sludge thickening. The fermenters receive primary sludge from the primary 
settling tanks and wash water for the elutriation of VFA’s from the fermenting sludge. The VFA rich 



 

79 
 

wastewater is returned to the biological nutrient removal reactor (BNR) while the thickened sludge 
is transferred to the anaerobic digesters for stabilisation. 

WAS is discharged directly from the BNR at reactor MLSS concentration in order to achieve and 
maintain the required reactor operating MLSS level. This WAS stream, typically with suspended 
solids concentrations in the range 3 000 to 4 500 mg/l, is then thickened in gravity thickeners before 
anaerobic digestion or dewatering.  

Data with regard to flow, suspended solids, solids content, etc. in the feed, supernatant or the 
thickened underflow of the fermenters and WAS gravity thickeners were not available for analysis. 
However, because there are no process steps between the fermenters, the WAS gravity thickeners 
and the anaerobic digesters that impact the solids content, it can be concluded that the combined 
thickened sludge 50%-tile solid content is 3.4% (as per digester feed sludge in paragraph 4.2.3 
below), ranging from 2.2% to 5.1% for 80% of the time while ranging between the extremes of 1.2% 
up to 7.5%. It would be expected that thickened WAS sludge would be responsible for the solids 
concentrations at the bottom end of this range while the thickened primary sludge would fit into the 
upper side of the range. 

Design guidelines for gravity thickeners predict a thickened solids concentration range of 4% to 10% 
with a typical value of 6% for primary sludge and a thickened solids concentration range of 2% to 6% 
with a typical value of 4% for combined primary and waste activated sludge.  

Olifantsvlei also utilise gravity thickeners for thickening WAS before digestion. A recent ten day 
evaluation of the Olifantsvlei gravity thickener performance confirmed that an average of 2.3% TS 
with a 50%-tile of 2.5% TS could be achieved with regard to the thickened underflow solids 
concentration.  

The performance of sludge thickeners and the maintenance of high solids concentration in the 
thickened sludge underflow is to a large extent related to the effective management of the 
underflow extraction and as such deserves effort to optimise sludge solids concentration. A low 
frequency, ad hoc, manual extraction approach will give poorer results than a closely monitored 
more frequent automated underflow extraction approach. 

 

4.1.2 Performance Analysis of Sludge Pre-Conditioning 
One of the first cell lysis units used in South Africa was installed at Northern WWTW in order to 
evaluate the technology and assess the impact on sludge biodegradability and claimed improved 
biogas production during anaerobic digestion. Two parallel disintegrator units, based on electro-
kinetic technology, were installed with a combined capacity of approximately 1 300 m3/d, consuming 
a total input power of only 280 Watt. With this installed capacity the two units should be capable to 
handle all WAS sludge produced on Northern Works. At the time of the assessment only unit 3 WAS 
could be passed through the two units due to the configuration of existing infrastructure. It is 
estimated that unit 3 WAS comprises approximately 23% of the primary and secondary solids that 
are anaerobically digested. With an expected 10%-20% increase in gas production as per equipment 
supplier, the effect on the total gas production from the final sludge mixture would be quite diluted, 
making it very unlikely that any improvement in gas production could be confirmed by monitoring 
due to the insignificant and diluted impact. The cell lysis units were not operating at the time and no 
historical monitoring of the disintegration efficiency was done to date.  

No information regarding actual experienced efficiency for the Northern Works could therefore be 
obtained for this report. However, laboratory scale digestion of ultrasound and electro-kinetic 